
Tumblebug Parts Breakdown



10
6,7

11

12

8,9
,

4,5,6

13 THRU 16

17,18,19

2

13

HUB & BRAKE PARTS
20 THRU 39

PAGE 1
ELECTRICAL PARTS

40 THRU  43



POSITION
PART 

NUMBER DESCRIPTION QTY

1 300563 TIRE AND WHEEL ASSEMBLY 2

POSITION
PART 

NUMBER DESCRIPTION QTY

16 220097 NYLON LOCK NUT 5/16” 4

2 300043 AXLE ASSEMBLY 1

3 431230 CRADLE ASSEMBLY LESS AXLE 1

4 220136 U‐BOLT 2

17 300014 HITCH COUPLER 2” 1

18 220006 BOLT ½” X 3” 2

19 220093 NYLON LOCK NUT ½” 2

5 220227 FLAT WASHER 5/8” 4

6 220098 NYLON LOCK NUT 5/8” 6

20 300051
LEFT BRAKE ASSEMBLY COMPLETE 10” X 2‐
1/4” 1

21 300053
RIGHT BRAKE ASSEMBLY COMPLETE 10” X 2‐
1/4” 1

7 220046 BOLT 5/8” X 6” 2

8 431160 LOADING ARM PIN 1

9 300486 PIN WIRELOCK 2

22 300170 MAGNET KIT 2

23 300026 ACTUATING ARM LH 2

24 300028 ACTUATING ARM RH 2

10 431150 LOADING ARM ASSEMBLY 1

11 431153 LOADING ARM POINT 2

25 300057 BRAKE SHOES & LININGS 1 WHEEL 2

26 300144 BRAKE SHOE HOLD DOWN SPRINGS 4

12 431010 TONGUE ASSEMBLY 1

13 300216 NEOPRENE PAD 2

14 220032 BOLT 5/16” X 1‐3/4” 4

27 300206 BRAKE SHOE RETURN SPRING 1 WHEEL 2

28 300036 BRAKE ADJUSTER SPRING 2

29 300034 BRAKE ADJUSTER 2

15 220158 WASHER FLAT 5/16” 8 30 300147 HUB AND DRUM ASSEMBLY 2

PAGE 2



POSITION
PART 

NUMBER DESCRIPTION QTY

31 300592 LUG BOLT 10

POSITION
PART 

NUMBER DESCRIPTION QTY

32 300397 OUTER BEARING 2

33 300187 INNER BEARING 2

34 300421 OUTER BEARING RACE 2

35 300220 INNER BEARING RACE 2

36 300132 DUST CAP 2

37 300478 GREASE SEAL 2

38 300341 WHEEL STUD 10

39 220085 WHEEL NUT ½” 10

40 431240 CRADLE WIRING HARNESS 1

41 431540 TOW VEHICLE WIRING KIT 1

42 431020 TONGUE WIRING HARNESS 1

43 240012 TOGGLE SWITCH 1

PAGE 3


